AW TA PrRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLI ENT : PLYTECH | NTERNATI ONAL LI M TED TEST NUMBER : 7-594662-CO
PO BOX 51-603 | SSUE DATE  : 15/11/2013
PAKURANGA AUCKLAND PRI NT DATE : 15/11/2013
NEW ZEALAND

SAMPLE DESCRIPTION Cients Ref: "Plytech Futura HPL"
Lam nate faced plywood
Col our: Wite
Noni nal Conposi tion: European birch, high pressure |aninate

| SO 5660. 1- 2002 Reaction to Fire Tests - Heat Rel ease Snoke Production
and Mass Loss Rate
Part 1: Heat Rel ease Rate (Cone Cal orineter Method)

RESULTS: -
Speci nmen
1 2 3 Mean
Aver age Heat Rel ease
Rate at 50kW nR 89. 6 90. 5 84.7 88.3 kW n2

Group Number Classification (In Accordance with New Zeal and Buil di ng Code
Verification Method ¢ VM2 Appendi x A)
3 3 3

Aver age Specific Extinction Area (According to | SO 5660. 2-2002)

27.8 26.9 15545 23. 4 n2/ kg
Test orientation: Horizontal
Speci nmen
1 2 S Mean
I rradi ance 50 50 50 50 kW n2
Exhaust flow rate 24 24 24 24 1/s
Time to sustained flam ng 58 59 56 58 s
Test duration 1858 1859 1856 1858 S
Heat rel ease rate curve on the 9 attached sheets which formpart of this
report
Peak heat rel ease
after ignition 276.0 277.0 224.3 259.1 kW n2
Average heat at 60s 100. 5 90. 3 117.9 102.9 kW n2
Rel ease rate at 180s 118.1 120.9 118. 7 119. 2 kW n
After ignition at 300s 117.5 121. 4 117. 4 118.8 kW n2
Tot al heat rel eased 162. 4 163. 4 152. 9 159. 6 M/ n2
Aver age ef fective heat
of conbustion ik 2 i 12.1 M35 11.9 M/ kg
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AW TA PrRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLI ENT : PLYTECH | NTERNATI ONAL LI M TED TEST NUMBER : 7-594662- CO
PO BOX 51- 603 | SSUE DATE : 15/11/2013
PAKURANGA AUCKLAND PRI NT DATE : 15/11/2013
NEW ZEALAND

Initial thickness 18.0 18.0 18.0 18.0 mm
Initial nass 143.1 143.3 142.9 143.1 g

Mass renmi ni ng 33.5 32.2 33.5 B3 H g

Mass percent age

pyrol ysed 76. 6 77.5 76. 6 76.9 %
Mass | oss 109. 6 111.1 109. 4 110.0 g
Average rate of mass

| oss 7.4 7.5 7.4 7.4 g/n2.s

Note: All cal culations are based on ignition +30 m nutes

Tests were conducted with a wire grid placed over the sanple during testing
This was done to contain i ntumescing sanple within the sanpl e hol der

Qbser vat i ons:

"These test results relate only to the behaviour of the product under the
conditions of the test, they are not intended to be the sole cirterion for
t he assessnent of performance under real fire conditions"
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AWTA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLI ENT : PLYTECH | NTERNATI ONAL LI M TED TEST NUMBER : 7-594658-CO
PO BOX 51-603 | SSUE DATE  : 15/11/2013
PAKURANGA AUCKLAND PRI NT DATE : 15/11/2013
NEW ZEALAND

SAMPLE DESCRIPTION Cients Ref: "Plytech Futura HPL"
Lam nate faced plywood
Col our: Wite
Noni nal Conposi tion: European birch, high pressure |aninate

AS/ NS 3837: 1998 Met hod of Test for Heat and Snpoke Rel ease Rates
for Materials and Products Using an Oxygen
Consunption Cal ori neter

Resul ts: -
Speci nmen
1 2 3 Mean
Aver age Heat Rel ease
Rat e 60. 6 60. 8 54.3 58. 6 kW n2

Aver age Specific
extinction area 19.5 19.2 9.8 16.1 ne/ kg
(according to Specification Cl.10 of the Building Code of Australia)

Test orientation: Horizontal

Speci men
1 2 3 Mean
I rradi ance 50 50 50 50 kW n2
Exhaust flow rate 24 24 24 24 I/s
Time to sustained flam ng 58 59 56 58 s
Test duration 3600 3600 3600 3600 S
Heat rel ease rate curve on the 9 attached sheets which formpart of this
report
Peak heat rel ease
after ignition 276.0 277.0 224. 3 259.1 kW n2
Aver age heat at 60s 100. 5 90. 3 117.9 102.9 kW n2
Rel ease rate at 180s 118.1 120.9 118.7 119. 2 kW n2
After ignition at 300s 117.5 121. 4 117. 4 118.8 kW n2
Total heat rel eased 215.5 215.7 192.7 208.0 M/ 2
Aver age effective heat
of conbusti on 14.8 14.5 13.3 14. 2 M/ kg
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AWTA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLI ENT : PLYTECH | NTERNATI ONAL LI M TED TEST NUMBER : 7-594658-CO
PO BOX 51- 603 | SSUE DATE : 15/11/2013
PAKURANGA AUCKLAND PRI NT DATE : 15/11/2013
NEW ZEALAND

Initial thickness 18.0 18.0 18.0 18.0 mm
Initial nass 143.1 143.3 142.9 143. 1 g

Mass renmi ni ng 23.7 21.3 24.3 23.1 g

Mass percent age

pyrol ysed 83.4 85.1 83.0 83.9 %
Mass | oss 119. 4 122.0 118.6 120.0 g
Average rate of mass

| oss L 4.2 4.1 4.1 g/nR.s

The formul ae given in the Building Code of Austalia have been shown to give
i naccuracies in determ nation of Group Nunber for certain naterials. Due to
this AWTA Product Testing no |onger reports G oup Nunbers. The formul ae for
cal cul ati on of Group Nunber is available fromthe website of the Australian
Bui | di ng Codes Board. Group Nunber cal cul ati on based on the results
described in this report can be undertaken at the clients discretion

Tests were conducted whti a wire grid placed over the sanple during testing
This was done to contain intumescing sanple within the sanple hol der

These test results relate only to the behavi our of the product under the
condi tions of the test, they are not intended to be the sole criterion for
the assessnment of perfornmance under real fire conditions
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